



LGA QualiTest GmbH

Quality Certificate



The LGA QualiTest GmbH
confirms herewith that the company

Latex Systems Co., Ltd.
10520 Ladkrabang, Bangkok/ Thailand

has their products

latex core for mattresses
“100% natural latex core for mattresses”

tested/inspected and permanently supervised within the scope of a surveillance agreement according to the conditions as laid down in the general contract.
The quality requirements as mentioned below are fully met.

Quality requirements	Fact and figures
Fatigue Test / Rolling test	RAL GZ 441/1 complies with LGA requirement
Material suitability	verified
Quality assurance	Third party inspection and internal control

Nuremberg, 22.02.2008

Quality Certificate no. **1472**
LGA-Test Report no. 938 1042



ppa.

Dr.-Ing. W. Schubert
Certification Body

Dipl.-Ing.(FH) R. Heym
Head of the Furniture Testing Institute